GROUP C

Exploded View: MOUNTING BASE 2.4L

Drawing No.: 0G8784

Page 1 of 2

Revision: H-5975-D

Date: 2/4/10



EXPLODED VIEW: MOUNTING BASE 2.4L

DRAWING #: 0G8784
APPLICABLE TO:

GROUP C

ITEM PARTH# QTY. DESCRIPTION
1 0G83760ST03 1 MOUNTING BASE 2.4L
2 027482 2 WASHER SHAKEPROOF EXT 5/16 STL
3 070936 2 DAMPENER VIBRATION
4 070936C 2 VIB. ISO. 70-75 DURO
5 039253 12 SCREW HHC M8-1.25 X 20 G8.8
6 022145 20 WASHER FLAT 5/16 ZINC
7 022129 16 WASHER LOCK M8-5/16
8 045771 4 NUT HEX M8-1.25 G8 YEL CHR
9 0G3461 2 ALTERNATOR SUPPORT BLOCK OFF
10 051730 4 SCREW HHC M8-1.25 X 60 G8.8
1" 021991 1 EARTH STRAP
13 026850 1 WASHER SHAKEPROOF EXT 1/4 STL
14 0G8429AST03 1 SUPPORT ENGINE LEFT SIDE
15 055414 1 LUG SLDLSS #2-#8 X 17/64 CU
16 047411 1 SCREW HHC M6-1.0 X 16 G8.8
17 0G84290ST03 1 SUPPORT ENGINE RIGHT SIDE
18 022473 5 WASHER FLAT 1/4-M6 ZINC
19 062963 2 SCREW HHC M10-1.25 X 30 C8.8
20 046526 4 WASHER LOCK M10
21 022131 4 WASHER FLAT 3/8-M10 ZINC
22 O0F9596A 1 SPACER LH ENGINE MOUNT
23 052211 2 SCREW HHC M10-1.25 X 40 C8.8
24 0C2454 3 SCREW HWHT M6-1 X 16 N WA Z/JS
25 0H6121 1 HEAT SHIELD 2.4L G2
26 022097 1 WASHER LOCK M6-1/4
27 025507 1 WASHER LOCK EXT 7/16 STL

REVISION: H-5975-D
DATE: 2/4/10

Page 2 of 2



